
 

 
 

 

City of Benicia  
Benicia Water Reuse Project  

Initial Study and 
Draft Mitigated Negative Declaration 

 
 

Prepared for: 
City of Benicia 

 
 

Prepared by: 

 

 
September 16, 2016 

  



   

 

This page intentionally left blank 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 



 

 

Benicia Water Reuse Project 
Initial Study and Draft Mitigated Negative Declaration  

 
 

  

September 2016   i 
 

Table of Contents 
Environmental Determination ................................................................................................................... x 

Chapter 1 Introduction ......................................................................................................................... 1-1 
[...]
recycled water to the Refinery. The proposed project would consist of the following main components: 

• Upgrades at the City’s WWTP to produce recycled water that meets the California Division of 
Drinking Water’s (DDW) Title 22 unrestricted reuse requirements and is protective of the 
Refinery’s assets; 

• Recycled water pump station and pump station-related appurtenances located at the WWTP;  
• A recycled water distribution system to convey recycled water from the City’s WWTP to the 

point of connection to the end users including a new recycled water pipeline totaling 16,300 
linear feet; 

• A recycled water storage tank located at either the Refinery, WWTP, or Corporation Yard sized 
to provide up to 2 million gallons of storage that would be used to meet peak recycled water 
demands.  

A detailed Project Description, including figures and a list of potential permits and approval requirements, 
is provided in Chapter 2, Project Description. 

1.2 CEQA Process 
In accordance with Section 15073 of the CEQA Guidelines, this document is being circulated to local, 
state, and federal agencies and to interested organizations and individuals who may wish to review and 
comment on the report.  The City of Benicia has circulated the IS/MND to the State Clearinghouse for 
distribution and a 30-day public review (September 16 – October 17, 2016). The City will evaluate 
comments received on the draft IS/MND, and will prepare responses to address any substantial evidence 
that the proposed project could have a significant impact on the environment. If there is no such 
substantial evidence, the City as lead agency will adopt the MND in compliance with CEQA.  Written 
comments should be submitted to the City of Benicia by 5:00 PM, October 17, 2016.  
Submit comments to: 

Mr. Graham Wadsworth, Director of Public Works 
City of Benicia 
250 East L Street 
Benicia, CA 94510 
GWadsworth@ci.benicia.ca.us 

mailto:GWadsworth@ci.benicia.ca.us


 

 

Benicia Water Reuse Project 
Initial Study and Draft Mitigated Negative Declaration 

Chapter 1 
Introduction  

  

September 2016   1-2 

 

This IS/MND and any comments received during the public review process will be considered by the City 
Council at a public hearing.  

1.2.1 Scope and Use of this Document 
This MND provides an assessment of the potential impacts to environmental resources that would result 
from implementing the proposed project. The discussion and level of analysis are commensurate with the 
expected magnitude and severity of each impact to environmental resources. This document primarily 
addresses the environmental effects of constructing and operating recycled water infrastructure and the 
effects of using the water supplies under consideration. 

This document evaluates the potential for impacts to resource areas identified in Appendix G of the 
CEQA Guidelines. These resource areas include: 

• Aesthetics • Land Use and Planning 
• Agriculture and Forestry Resources • Mineral Resources 
• Air Quality • Noise 
• Biological Resources • Population and Housing 
• Cultural Resources • Public Services 
• Geology and Soils • Recreation 
• Greenhouse Gas Emissions • Transportation and Traffic 
• Hazards and Hazardous Materials • Utilities and Service Systems 
• Hydrology and Water Quality • Mandatory Findings of Significance 

1.2.2 Impact Terminology 
The anticipated environmental impacts are identified for each of the resource areas listed above. The level 
of significance for each resource area is described using CEQA terminology as specified below:  

• Potentially Significant. Adverse environmental consequences that have the potential to be 
significant according to the threshold criteria identified for the resource, even after mitigation 
strategies are applied and/or an adverse effect that could be significant and for which no 
mitigation has been identified. If any potentially significant impacts are identified, an 
Environmental Impact Report (EIR) must be prepared to meet the requirements of CEQA.  

• Potentially Significant Unless Mitigation is Incorporated. Adverse environmental 
consequences that have the potential to be significant, but can be reduced to less than significant 
levels through the application of identified mitigation strategies that have not already been 
incorporated into the proposed project.  

• Less than Significant. Potential adverse environmental consequences have been identified. 
However, they are not so adverse as to meet the significance threshold criteria for that resource. 
Therefore, no mitigation measures are required. 

• No Impact. No adverse environmental consequences have been identified for the resource or the 
consequences are negligible or undetectable. Therefore, no mitigation measures are required. 

1.2.3 Recommended Level of Environmental Documentation 
Based on the analysis presented herein, an MND is the appropriate level of environmental documentation 
for the proposed project. 



 

 

Benicia Water Reuse Project 
Initial Study and Draft Mitigation Negative Declaration 

Chapter 2 
Project Description 

  

September 2016   2-1 
 

Chapter 2 Project Description 
 Project Overview  

The City of Benicia’s Water Reuse Project (proposed project) consists of producing and delivering 
approximately 2.0 million gallons per day (mgd) (2,240 acre-feet-per-year or AFY) of recycled water to 
the Valero Benicia Refinery (Refinery) and other City customers for non-potable uses. The proposed 
project would consist of upgrades at the City of Benicia’s (City) existing wastewater treatment plant 
(WWTP), approximately 16,300 linear feet (LF) of pipeline installation, and a storage tank with a 
capacity of up to 2 million gallons (MG). The storage tank would be located at either the WWTP, City 
Corporation Yard, or on the Refinery property. 

 Project Location 
The proposed project would be located west of I-680 in the City of Benicia, California. The City is 
adjacent to the City of Vallejo to the west and unincorporated Solano County to the north. The Carquinez 
Strait is along the southern border of the City of Benicia, with the City of Martinez south of the strait. The 
existing WWTP and Refinery are shown in Figure 2-1.  

 Project Objectives  
The objective of the proposed project is to supply approximately 2,240 AFY) of recycled water to the 
City and customers. The proposed project would: 

• Improve Water Supply Reliability. Recycled water availability is less influenced by climatic or 
year-to year changes in hydrologic conditions than is surface water, and therefore provides 
additional dry-year reliability for users. Offsetting the Refinery’s industrial water needs with 
recycled water would allow the City to have greater capacity for the residents’ and businesses’ 
minimum water needs if low raw water allocations occur for a sustained period of years. 

• Reduce Demand on Raw Water Supplies. Using recycled water to serve non-potable demands 
such as irrigation and industrial processes would preserve raw water supplies, which can be 
treated to meet residents’ demands for potable water. The proposed project would offset raw 
water usage by approximately 2,240 AFY. 

 Existing Facilities and Supply 
2.4.1 Water Supply and Demand 
The City’s annual average water demand in a non-drought year is approximately 10,900 AFY (City of 
Benicia 2011, 2016).  Approximately half the demand is from residential customers (indoor and outdoor 
uses), municipal uses, commercial and light industrial uses; and the remaining half is from the contract 
with the Refinery, which obligates the City to provide water. The City supplies the Refinery with 
untreated raw water for various industrial processes, including cooling tower makeup water and boiler 
feed water.  

The City’s water supply is a blended supply from the State Water Project (SWP) and the federal Solano 
Project.  The City has the ability to store/bank excess Solano Project water in City-owned Lake Herman 
and in Lake Berryessa (part of the Solano Project facilities), and to draw from those supplies as needed. In 
a normal, non-drought year, the SWP supplies approximately 75% to 85% of the City’s demand and the 
Solano Project supplies the remaining demand.   
  



 

 

Benicia Water Reuse Project 
Initial Study and Draft Mitigation Negative Declaration 

Chapter 2 
Project Description 

  

September 2016   2-2 
 

Figure 2-1: Project Location Map 

  



 

 

Benicia Water Reuse Project 
Initial Study and Draft Mitigation Negative Declaration 

Chapter 2 
Project Description 

  

September 2016   2-3 
 

Due to current drought and statewide water shortages, in early 2014, the City's SWP allocation was 
reduced to five percent, resulting in a SWP water supply of 860 AF compared to a normal year SWP 
supply of approximately 7,500 to 8,500 AF. If low allocations occur for a sustained period of years, the 
City may be unable to supply the resident’s minimum water needs and industrial water that the Refinery 
needs to continue operation of its facilities. 

2.4.2 Benicia Wastewater Treatment Plant 
The City owns and operates a 4.5-mgd WWTP at 614 East 5th Street (see Figure 2-2). The WWTP 
property is bounded by East 5th Street on the west, Limited Industrial zoned property on the east, East G 
Street on the north, and open mudflats on the south. The property is predominantly paved and consists of 
the WWTP process units, with some unpaved graded areas on the south and east and landscaped portions 
along the northern, eastern, and western boundaries (Figure 2-3). The property is surrounded by 
residences on the north and west and sparsely vegetated open areas on the south and east. 

Sanitary wastewater collected by the City’s collection system flows to the WWTP, which operates under 
an NPDES permit (NPDES No. CA 0038091) issued by the San Francisco Regional Water Quality 
Control Board (RWQCB). The WWTP provides secondary treatment of wastewater and has a permitted 
average dry weather design treatment capacity of 4.5 mgd. The WWTP includes influent screening and 
grinding, grit removal basins, primary sedimentation basins (clarifiers), biological secondary treatment 
via two parallel activated sludge basins followed by secondary clarification, chlorination and 
dechlorination. Secondary treatment of peak wet weather flows is provided in a rotating biological 
contactor followed by secondary clarification. The secondary treated wastewater from the WWTP is 
treated and discharged under the City’s NPDES permit into the Carquinez Strait. 

2.4.3 Valero Benicia Refinery 
The Valero Benicia Refinery is located approximately three miles north of the WWTP (see Figure 2-2). 
Currently the Refinery treats raw water supplied by the City for various industrial processes, including 
cooling tower make-up water and boiler feed water.   

 Background and Need for Project 
Due to the current drought and the uncertainty in the long-term reliability of the City’s water supplies, in 
2015 the City began to study the feasibility of producing and delivering approximately 2.0 mgd (2,240 
AFY) of recycled water to the Refinery for use as cooling tower makeup water, and to other City 
customers for non-potable uses.   

 Proposed Project 
The proposed project would include construction of new recycled water infrastructure at the City’s 
WWTP and conveying it to the Refinery (see Figure 2-2). The proposed project would consist of the 
following main components: 

• Upgrades at the City’s WWTP to produce recycled water that meets the California Division of 
Drinking Water’s (DDW) Title 22 unrestricted reuse requirements and is protective of the 
Refinery’s assets; 

• Recycled water pump station located at the WWTP and pump station-related appurtenances;  
• A recycled water distribution system to convey recycled water from the City’s WWTP to the 

point of connection of the end users including a new recycled water pipeline totaling 16,300 
linear feet; 

• A recycled water storage tank located at either the Refinery, WWTP, or Corporation Yard sized 
to provide up to 2 million gallons (MG) of storage that would be used to meet peak recycled 
water demands. 

Each of these components is described below. 



 

 

Benicia Water Reuse Project 
Initial Study and Draft Mitigation Negative Declaration 

Chapter 2 
Project Description 

  

September 2016   2-4 
 

Figure 2-2: Proposed Project Components 

 
Source: Brown and Caldwell 2016 



 

 

Benicia Water Reuse Project 
Initial Study and Draft Mitigated Negative Declaration 

Chapter 2 
Project Description 

  

September 2016   2-5 
 

Figure 2-3: Recycled Water Treatment Facility and Upgrades at the WWTP 

 
Source: Brown and Caldwell 2016 



 

 

Benicia Water Reuse Project 
Initial Study and Draft Mitigated Negative Declaration 

Chapter 2 
Project Description 

  

September 2016   2-6 
 

2.6.1 Recycled Water Treatment Facility and Upgrades at WWTP 
The current treatment train at the WWTP does not produce tertiary treated recycled water suitable for 
unrestricted use. To implement the proposed project, upgrades at the WWTP would be required. The 
proposed improvements at the WWTP would provide ammonia and phosphorus removal, tertiary 
filtration, and disinfection to produce up to 2.0 mgd of recycled water.  Wastewater flows in excess of the 
recycled water demand would continue to be discharged to the Carquinez Strait under the City’s NPDES 
Permit. 

Aeration Basin 
One new 0.4 MG aeration basin would be constructed as shown in Figure 2-3, and would operate in 
parallel with the existing activated sludge system. A new flow split structure is assumed to distribute 
flows to the new and existing aeration basins.  The new basin would be covered and vented to an odor 
control facility for the aeration basins.  

Tertiary Filtration and Flocculation Tanks 
Secondary effluent from the existing secondary clarifiers would be routed to a new filter feed pump 
station and pumped to a new tertiary filtration system.  The filter feed pump station would be sized to 
provide diurnal equalization such that a near constant flow of up to 2.1 mgd could be treated through the 
filtration system.  Flocculation tanks with an approximate volume of 0.13 MG would be constructed 
upstream of the tertiary filters.  The flocculation tanks and tertiary filters would be located on the eastern 
portion of the WWTP site.   

Chlorine Contact Basins 
After tertiary filtration, the filtered effluent would then be routed to a chlorine contact basin to provide 
disinfection. Two existing tanks that are no longer used would be repurposed and serve as the recycled 
water chlorine contact basin.  

Chemical Storage and Metering 
Two new chemical storage facilities would also be constructed at the northeastern area of the WWTP:  

• A 10,000-gallon tank for aluminum sulfate, with metering facilities 
• A 10,000-gallon tank for sodium hydroxide, with metering facilities  

These chemicals are needed to provide phosphorus and ammonia removal, respectively.  

Recycled Water Pump Station and Surge Protection  
A recycled water pump station would be constructed at the southeast area of the WWTP. Disinfected, 
tertiary treated recycled water would flow into the pump station “wet well”, which is the holding tank 
from which recycled water is pumped into the distribution system.  The pump station would include a 
potable water connection to allow for blending of recycled water with potable water, as needed to meet 
peak customer demands, or Refinery water quality specifications.  Surge protection would be located at 
the WWTP, adjacent to the recycled water pump station, and would likely include a small aboveground 
surge tank and ancillary facilities. 

Other Improvements 
Electrical improvements to support the new recycled water facilities at the WWTP would include 
provisions for a new standby generator and installation of new motor control centers in existing buildings. 
Approximately 2,000 gallons of diesel fuel for the new standby generator would be stored at the WWTP 
with necessary containment. 



 

 

Benicia Water Reuse Project 
Initial Study and Draft Mitigated Negative Declaration 

Chapter 2 
Project Description 

  

September 2016   2-7 
 

2.6.2 Recycled Water Conveyance Pipeline 
Recycled water generated at the WWTP would be conveyed to the Refinery through an approximate 
16,300-LF, 14-inch diameter pipeline. From the WWTP, the pipeline would continue northeast along East 
5th Street until either Hillcrest Avenue or the City’s easement on an unpaved access road at the 
southwestern end of the Valero property, then northwest to East 2nd Street, then north along East 2nd 
Street, then onto Refinery property. The pipeline would be located below grade primarily within City 
Right-of-Way (ROW), as shown on Figure 2-2 and would continue below grade on Refinery property 
until it reaches the existing pipe racks where it would transition to above-grade on the pipe racks.  

Approximately nine air valves are anticipated to be required for the operation of the pipeline.  These 
valves, which are used to release air from high points to prevent air binding that can reduce the 
pipeline capacity, would be located on 2 feet by 3 feet concrete pads with a steel cage enclosure.  The 
location of the valves would be dependent on the location of intermediate high points but would be 
located along the pipeline on the side of the travel roadway and/or sidewalk.  It is anticipated that up to 
four blow-offs may be installed, which would consist of a buried valve and connection to a nearby 
sanitary sewer.   

2.6.3 Storage Tank 
Three storage tank locations and sizes are being considered as part of the proposed project, which would 
provide storage of recycled water to provide for diurnal equalization and meet some peak day demand.  
Peak demand typically occurs from May through September.  The storage tank sizes being considered are 
a 0.5-, 1.0- or 2.0-million-gallon tank located at either the WWTP, the City Corporation Yard, or the 
Refinery as shown on Figure 2-2. Storage at the City Corporation Yard would include a second, booster 
pump station at that location.  The storage tank would be up to 15 feet in height, made of steel, and would 
be built on an approximately 32,400-square-foot concrete pad.  

2.6.4 Turnouts 
As shown in Figure 2-4, City customers would be provided recycled water for non-potable uses 
(primarily irrigation) at pipeline “turnouts” along the transmission line, which would provide a connection 
to each user.  The turnouts would include a 2- to 6-inch turnout and meter located a minimum 10-feet 
from the potable water system to fulfill Title 22 separation requirements.  A recycled water fill-station 
would also be constructed at either the WWTP and/or the City Corporation Yard to provide recycled 
water for non-potable uses (see Figure 2-4).  

 Construction  
Construction of the proposed project would include site preparation, demolition, grading, and excavation 
activities. A total of approximately 43,000 cubic yards of soil would be excavated, and approximately 
21,000 cubic yards of backfill would be imported. Approximately 210 piles would be constructed at the 
WWTP, and approximately 55 piles for the storage tank would be required to provide structural support 
for the facilities. The piles would be driven to depths between 50 to 70 feet below ground surface (bgs). 
Pile driving at the WWTP and storage tank site would require 180 and 60 days, respectively at a rate of 
approximately 1.5 piles driven per day. Construction of each of the main components is described below. 



 

 

Benicia Water Reuse Project 
Initial Study and Draft Mitigated Negative Declaration 

Chapter 2 
Project Description 

  

September 2016   2-8 
 

Figure 2-4: Potential Customers 

 
Source: Brown and Caldwell 2016 



 

 

Benicia Water Reuse Project 
Initial Study and Draft Mitigated Negative Declaration 